

## Systemic corticosteroids for prevention and treatment of BPD

Background: Corticosteroids may be used for prevention or treatment of bronchopulmonary dysplasia (BPD) in neonates. Age of the patient and treatment goal(s) should be considered when choosing a regimen.

STEROID	DOSING	CUMULATIVE STEROID DOSE (mg/kg)	WHEN TO USE	REFERENCE	CAUTIONS/ RECOMMENDATIONS
Prophylaxis ("Early"; < 7 days)					
Hydrocortisone	10 day course: 1 mg/kg/day div BID x 7 days, 0.5 mg/kg/day QD x 3 days	8.50	Consider for infants 24-27 6/7 weeks who are at high risk for BPD	Baud, O, et al. 2016. <i>The Lancet</i> 387 (10030): 1827-1836.	Do not use with NSAIDs
Early evolving BPD (7-28 days)					
Dexamethasone (low cumulative dose, medium course)	10 day course: 0.15 mg/kg/day x 3 days, 0.10 mg/kg/day x 3 days, 0.05 mg/kg/day x 2 days, 0.02 mg/kg/day x 2 days	0.89	To facilitate extubation in infants < 28 weeks GA	DART	DART protocol facilitated extubation but did not improve survival or oxygen dependence at 36 weeks; sample was not large enough to assess ND outcomes
Dexamethasone (medium cumulative dose, short course)	7 day course: 0.5 mg/kg/day x 3 days, 0.25 mg/kg/day x 3 days, 0.10 mg/kg/day x 1 day	2.35	Infants 24-32 weeks GA who are still intubated DOL 7-14 (for prevention of BPD)	Durand, M. et al. 1995. <i>Pediatrics</i> 95 (4): 584–90.	
Dexamethasone (high cumulative dose, medium course)	14 day course: 0.5 mg/kg/day x 6 days, 0.25 mg/kg/day x 6 days, 0.125 mg/kg/day x 2 days	4.75	Preterm infants who are at high risk for BPD and still intubated on DOL 10 (for prevention of BPD)	Romagnoli, C, et al. 1997. <i>Rivista italiana di pediatria</i> (The Italian journal of pediatrics), no. 24: 283–88; Romagnoli, C, et al. 2002. <i>Archives of Disease in Childhood. Fetal and Neonatal Edition</i> 87 (1): F55–58.	Original paper is in Italian
Dexamethasone (high cumulative dose, long course)	42 day course: 0.5 mg/kg/day x 3 days, 0.3 mg/kg/day x 3 days, reduce dose by 10% every 3 days until day 34 (0.1 mg/kg/day), 0.1 mg/kg/day x 3 days, 0.1 mg/kg on alternate days for 1 week	7.98	Infants < 30 weeks GA who are still intubated DOL 12-21 (for prevention of BPD)	Kothadia, JM, et al. 1999. <i>Pediatrics</i> 104 (1 Pt 1): 22–27; Marr, BL, et al. 2019. <i>The Journal of Pediatrics</i> 211 (August): 20–26.e1.	



STEROID	DOSING	CUMULATIVE STEROID DOSE (mg/kg)	WHEN TO USE	REFERENCE	CAUTIONS/RECOMMENDATIONS
Late evolving BPD (> 28 days to 36 weeks PMA)					
Dexamethasone	9 day course: 0.2 mg/kg/day div q12h x 3 days, 0.1 mg/kg/day div q12h x 3 days, 0.05 mg/kg/day div q12h x 3 days	1.05	To facilitate extubation in infants < 28 weeks GA	Alan Jobe; Nath, S, et al. 2020. American Journal of Perinatology 37 (14): 1425–31.	Limited data for dosing in this age group
Established BPD (> 36 weeks PMA)					
Prednisolone (short course)	5-11 days: 2 mg/kg/day div BID x 5-7 days (up to 11 days may be considered)	10-14 (possibly up to 22)	NICU babies still requiring HFNC or greater		More likely to be helpful in patients with PSS* < 0.5, pCO <sub>2</sub> < 48 mmHg
Prednisolone (medium course)	14 day course: 2 mg/kg/day div BID x 5 days, 1 mg/kg/day QD x 3 days, 1 mg/kg/day QoD x 3 doses	16	NICU babies still requiring HFNC or greater	Bhandari, A, et al. 2008. <i>Pediatrics</i> 121 (2): e344–49.	
Prednisolone (long course)	28+ day course: 2 mg/kg/day x 7 days, 1 mg/kg/day QD x 7 days, 0.5 mg/kg/day QD x 7 days, 0.5 mg/kg/day 3x/week x 7 days (can go back to previous dose ONCE, then continue wean)	Variable	NICU babies still requiring HFNC or greater and require escalation of respiratory support	Linafelter, A, et al. 2019. <i>Early Human Development</i> 136 (September): 1–6.	

**\*Pulmonary Severity Score (PSS) = [FiO<sub>2</sub> (or “effective” FiO<sub>2</sub>, if on nasal cannula) x Support score] + Medication score**

Support score

2.5 for ventilator  
1.5 for CPAP/BiPAP  
1.0 for nasal cannula or none

Medication score (sum)

0.2 for systemic steroids given for treatment of BPD  
0.10 each for regular diuretics or inhaled steroids  
0.05 each for methylxanthines or intermittent diuretics

**References**

*Table adapted from:*

Htun, ZT, et al. 2021. “Postnatal Steroid Management in Preterm Infants with Evolving Bronchopulmonary Dysplasia.” *Journal of Perinatology* 41 (8): 1783–96.





### Other references:

Baud, O, et al. 2016. "Effect of early low-dose hydrocortisone on survival without bronchopulmonary dysplasia in extremely preterm infants (PREMILOC): a double-blind, placebo-controlled, multicentre, randomised trial." *The Lancet* 387 (10030): 1827-1836.

Doyle, LW, et al. 2005. "Impact of Postnatal Systemic Corticosteroids on Mortality and Cerebral Palsy in Preterm Infants: Effect Modification by Risk for Chronic Lung Disease." *Pediatrics* 115 (3): 655–61.

Doyle, LW, et al. 2021. "Early (< 7 Days) Systemic Postnatal Corticosteroids for Prevention of Bronchopulmonary Dysplasia in Preterm Infants." *Cochrane Database of Systematic Reviews* 10 (10): CD001146.

Doyle, LW, et al. 2021. "Late ( $\geq$  7 Days) Systemic Postnatal Corticosteroids for Prevention of Bronchopulmonary Dysplasia in Preterm Infants." *Cochrane Database of Systematic Reviews* 11 (11): CD001145.

Madan, A, et al. 2005. "A pulmonary score for assessing the severity of neonatal chronic lung disease." *Pediatrics* 115 (4): e450-e457.

Onland, W, et al. 2023. "Systemic Corticosteroid Regimens for Prevention of Bronchopulmonary Dysplasia in Preterm Infants." *Cochrane Database of Systematic Reviews* 3 (3): CD010941.

Ramaswamy, VV, et al. 2021. "Assessment of Postnatal Corticosteroids for the Prevention of Bronchopulmonary Dysplasia in Preterm Neonates: A Systematic Review and Network Meta-Analysis." *JAMA Pediatrics* 175 (6): e206826.





### **Medical Legal Disclaimer:**

Welcome to the UC Davis Health, Department of Pediatrics, Clinical Practice Guidelines Website. All health and health-related information contained within the Site is intended chiefly for use as a resource by the Department's clinical staff and trainees in the course and scope of their approved functions/activities (although it may be accessible by others via the internet). This Site is not intended to be used as a substitute for the exercise of independent professional judgment. These clinical pathways are intended to be a guide for practitioners and may need to be adapted for each specific patient based on the practitioner's professional judgment, consideration of any unique circumstances, the needs of each patient and their family, and/or the availability of various resources at the health care institution where the patient is located. Efforts are made to ensure that the material within this Site is accurate and timely but is provided without warranty for quality or accuracy. The Regents of the University of California; University of California, Davis; University of California, Davis, Health nor any other contributing author is responsible for any errors or omissions in any information provided or the results obtained from the use of such information. Some pages within this Site, for the convenience of users, are linked to or may refer to websites not managed by UC Davis Health. UC Davis Health does not control or take responsibility for the content of these websites, and the views and opinions of the documents in this Site do not imply endorsement or credibility of the service, information or product offered through the linked sites by UC Davis Health. UC Davis Health provides limited personal permission to use the Site. This Site is limited in that you may not:

- Use, download or print material from this site for commercial use such as selling, creating course packets, or posting information on another website.
- Change or delete propriety notices from material downloaded or printed from it. · Post or transmit any unlawful, threatening, libelous, defamatory, obscene, scandalous, inflammatory, pornographic, or profane material, any propriety information belonging to others or any material that could be deemed as or encourage criminal activity, give rise to civil liability, or otherwise violate the law.
- Use the Site in a manner contrary to any applicable law.

You should assume that everything you see or read on this Site is copyrighted by University of California or others unless otherwise noted. You may download information from this Site as long as it is not used for commercial purposes, and you retain the proprietary notices. You may not use, modify, make multiple copies, or distribute or transmit the contents of this Site for public or commercial purposes without the express consent of UC Davis Health.